Moniteur

Companion VPT

Mounting Instructions - Fisher 657 / 667 Bracket Kits

Parts Listing
Item Qty Description
1 1 Switch-Actuator Target Bracket
2 1 Main Mounting Bracket
3 2 Switch Mounting Bracket
4 3 5/16-18 x 3/4” Hex Head Cap Screw
5 5 5/16” Split Lock Washer
6 5 5/16” Flat Washer (0.75” OD)
7 4 M5 Hex Head Screw
8 4 M5 Hex Nut
9 4 M5 Lock Washer
10 8 M5 Flat Washer
11 2 5/8” Split Lock Washer
12 4 5/8-18 Jam Nut (supplied w/Companion)
13 2 5/16-18 Hex Nut (supplied w/Companion)
14 2 5/16” Split Lock Washer (supplied w/Companon)

Mounting Instructions

1. Attach the switch-actuator target bracket (item 1)
to the stem connector with the existing screws,
and add the flat washers and lock washers (items
5 and 6).

2. Mount main bracket (item 2) to the actuator with
items 4, 5 and 6

3. Mount switch mounting brackets (item 3) to main
mounting bracket (item 1) with items 7,8,9 and 10.

N

/

( \/@
_
L THO
|

M O N1 TE UR

W W WwW.

D EV I CES
36 Commerce Road, Cedar Grove, NJO7009 Tel. (973)857-1600 Fax (973)857-7289
moniteurdevices.

4. Thread a Companion VPT through each switch
mounting bracket (item 3) and secure with 2 jam
nuts (item 12 - supplied with the Companion) and
lock washer (item 11).

5. Mount the two magnetic triggers (supplied with the
Companion) to the switch-actuator arm (item 1) with
items 13 and 14 (supplied with the Companion).

6. Adjust the Companion switches on the main
mounting bracket (item 2) and the magnetic triggers
on the switch-actuator bracket (item 1) to the
appropriate positions for the switches to sense each
end of travel of the actuator.

5 6
H O,
= vd
= B:'
7 8 9 10 12 11

I NCORUPORATTETD
Form 10-LCS-0909

com



Moniteur

Companion VPT

Mounting Instructions - Fisher 657 / 667 Bracket Kits

Exploded View

Parts Listing

Item

Qty

1
1
2
3
5
5
4
4
4
8
2
4
2
2

M O N1 TE UR

®
O
ONy <"
SN
Nz ‘
~ N

3)/‘,

Description
Switch-Actuator Target Bracket

Main Mounting Bracket

Switch Mounting Bracket

5/16-18 x 3/4” Hex Head Cap Screw
5/16” Split Lock Washer

5/16” Flat Washer (0.75” OD)

M5 Hex Head Screw

M5 Hex Nut

M5 Lock Washer

M5 Flat Washer

5/8” Split Lock Washer

5/8-18 Jam Nut (supplied w/Companion)
5/16-18 Hex Nut (supplied w/Companion)
5/16” Split Lock Washer (supplied w/Companon)

DEVICES

W W WwW.

o
o W @
®
& D MRNAS
® Re Q)

N
T o
\\‘\\Ai“ D &

I NC ORP OIRATED
36 Commerce Road, Cedar Grove, NJO7009 Tel. (973)857-1600 Fax (973)857-7289
moniteurdevices.

Form X3-0309

com



	Page 1
	Page 2

